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2 Test Summary

Test Items Test Requirement Result
15.247(d)
Radiated Spurious Emissions 15.205(a) PASS
15.209(a)
Conducted Spurious Emissions 15.247(d) PASS
Conducted Emissions 15.207(a) PASS
6dB Bandwidth 15.247(a)(2) PASS
Maximum Peak Output Power 15.247(b)(3),(4) PASS
Power Spectral Density 15.247(e) PASS
Band Edge 15.247(d) PASS
Antenna Requirement 15.203 PASS
Maximum Permissible Exposure
(Exposure of Humans to RIE Fields) 1.1307(0)(1) PASS
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4  Report Revision History

Page 5 of 92

Date of Receipt

Test report No. Date of Test Date of Issue | Purpose Comment Approved
sample
Sep. 20 — Nov.
WTS16S0960987-2E Sep. 19, 2016 03, 2016 Nov. 04, 2016 original - Replaced
Updated
WTSTOSO9098T-2E | sep. 19,2016 | %29 “HOV" | Nov. 17,2016 | Reyised |  channel Valid
V1 ' number
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5.1

5.2
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General Information

General Description of E.U.T.

Product Name:
Model No.:

Model Description:
GSM Band(s):
GPRS Class:
WCDMA Band(s):
LTE Band(s):
Wi-Fi Specification:
Bluetooth Version:
GPS:

NFC:

Hardware Version:
Software Version:

Highest frequency
(Exclude Radio):

Storage Location:

Details of E.U.T.

Operation Frequency:

Max. RF output power:

Type of Modulation:

Smart Phone
SP4013, SP4023, CBP3104, CBP3204

Only the model names and brand names are different.

GSM 850/900/1800/1900MHz
12

FDD Band II/V

N/A

2.4G-802.11b/g/n HT20/n HT40
Bluetooth v4.0 with BLE
Support

N/A

AL_T53_MB_V10

1472108468

26MHz

Internal Storage

GSM/GPRS 850: 824~849MHz
PCS/GPRS 1900: 1850~1910MHz
WCDMA Band Il: 1850~1910MHz
WCDMA Band V: 824~849MHz
WiFi:

802.11b/g/n HT20: 2412~2462MHz
802.11n HT40: 2422~2452MHz
Bluetooth: 2402~2480MHz

GSM 850: 32.83dBm
PCS1900: 29.94dBm
WCDMA Band II: 22.63dBm
WCDMA Band V: 22.45dBm
WiFi(2.4G): 9.48dBm
Bluetooth: 5.31dBm

GSM,GPRS: GMSK

WCDMA: BPSK

WiFi: CCK, OFDM

Bluetooth: GFSK, Pi/4 DQPSK, 8DPSK

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn
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Antenna installation:

Antenna Gain:

Technical Data:

Adapter:

5.3 Channel List

Page 7 of 92

GSM/WCDMA: internal permanent antenna
WiFi/Bluetooth: internal permanent antenna

GSM 850: 0.5dBi
PCS1900: 1.0dBi
WCDMA Band II: 1.0dBi
WCDMA Band V: 0.5dBi
WiFi(2.4G): 1.0dBi
Bluetooth: 1.0dBi

Battery DC 3.7V, 1300mAh

DC 5V, 1.0A, charging from adapter
(Adapter Input: 100-240V~50/60Hz 0.2A

Manufacture: XINYU EAGLETRON ELECTRONIC CO.LTD.

Model No.: SWN006S050100U1

WIFI
Channel | Frequency | Channel | Frequency Channel | Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 2412 2 2417 3 2422 4 2427
5 2432 6 2437 7 2442 8 2447
9 2452 10 2457 11 2462 12 -
BT BLE
Channel | Frequency | Channel Frequency | Channel | Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
0 2402 1 2404 2 2406 3 2408
4 2410 5 2412 6 2414 7 2416
8 2418 9 2420 10 2422 11 2424
12 2426 13 2428 14 2430 15 2432
16 2434 17 2436 18 2438 19 2440
20 2442 21 2444 22 2446 23 2448
24 2450 25 2452 26 2454 27 2456
28 2458 29 2460 30 2462 31 2464
32 2466 33 2468 34 2470 35 2472
36 2474 37 2476 38 2478 39 2480

Waltek Services (Shenzhen) Co.,Ltd.
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54 Test Mode

Table 1 Tests Carried Out Under FCC part 15.247

Test Items Mode Data Rate Channel | TX/RX
802.11b 11 Mbps 1/6/11 X
, 802.11¢g 54 Mbps 1/6/11 X
Maximum Peak Output Power
802.11n HT20 108 Mbps 1/6/11 X
802.11n HT40 150 Mbps 3/6/9 X
802.11b 11 Mbps 1/6/11 X
802.11¢g 54 Mbps 1/6/11 X
Power Spectral Density
802.11n HT20 108 Mbps 1/6/11 X
802.11n HT40 150 Mbps 3/6/9 X
802.11b 11 Mbps 1/6/11 X
802.11¢g 54 Mbps 1/6/11 X
6dB Bandwidth
802.11n HT20 108 Mbps 1/6/11 X
802.11n HT40 150 Mbps 3/6/9 X
802.11b 11 Mbps 1/6/11 X
802.11¢g 54 Mbps 1/6/11 X
Band Edge
802.11n HT20 108 Mbps 1/6/11 X
802.11n HT40 150 Mbps 3/6/9 X
802.11b 11 Mbps 1/6/11 X
) ) o 802.11¢g 54 Mbps 1/6/11 X
Transmitter Spurious Emissions
802.11n HT20 108 Mbps 1/6/11 X
802.11n HT40 150 Mbps 3/6/9 X

Table 2 Tests Carried Out Under FCC part 15.247

Test ltems Mode Data Rate Channel | TX/RX
Maximum Peak Output Power BT BLE 1 Mbps 0/19/39 TX
Power Spectral Density BT BLE 1 Mbps 0/19/39 TX
6dB Bandwidth BT BLE 1 Mbps 0/19/39 X
Band Edge BT BLE 1 Mbps 0/19/39 X
Transmitter Spurious Emissions BT BLE 1 Mbps 0/19/39 TX

Note :Parameters set by test software during channel & power tests, the software provided by the
customer was used to set the operating channels as well as the output power level. The RF output
power set is the power expected by the manufacturer and is going to be fixed on the firmware of the
final product .
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55 Test Facility

The test facility has a test site registered with the following organizations:
. IC — Registration No.: 7760A

Waltek Services(Shenzhen) Co., Ltd. Has been registered and fully described in a report filed with the
Industry Canada. The acceptance letter from the Industry Canada is maintained in our files.
Registration number 7760A, October 15, 2015.

. FCC Test Site 1#— Registration No.: 880581

Waltek Services(Shenzhen) Co., Ltd. EMC Laboratory "has been registered and fully described in a
report filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC
is maintained in our files. Registration 880581, April 29, 2014.

. FCC Test Site 2#— Registration No.: 328995

Waltek Services(Shenzhen) Co., Ltd. EMC Laboratory “has been registered and fully described in a
report filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC
is maintained in our files. Registration 328995, December 3, 2014.

Waltek Services (Shenzhen) Co.,Ltd.
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6 Equipment Used during Test
6.1 Equipments List
Conducted Emissions Test Site 1#
Last Calibration
Iltem Equipment Manufacturer Model No. Serial No. Calibration
Due Date
Date
1. EMI Test Receiver R&S ESCI 100947 Sep.12,2016 | Sep.11,2017
2. LISN R&S ENV216 101215 Sep.12,2016 | Sep.11,2017
3. Cable Top TYPE16(3.5M) - Sep.12,2016 | Sep.11,2017
Conducted Emissions Test Site 2#
L2 Calibration
Item Equipment Manufacturer Model No. Serial No. Calibration
Due Date
Date
1. EMI Test Receiver R&S ESCI 101155 Sep.12,2016 | Sep.11,2017
2. LISN SCHWARZBECK | NSLK 8128 8128-289 Sep.12,2016 | Sep.11,2017
3. Limiter York MTS-IMP-136 261 (1)2)2'4001 | Sep.12,2016 | Sep.11,2017
4, Cable LARGE RF300 - Sep.12,2016 | Sep.11,2017
3m Semi-anechoic Chamber for Radiation Emissions Test site 1#
el Calibration
Iltem Equipment Manufacturer Model No. Serial No. Calibration
Due Date
Date
Spectrum Analyzer R&S FSP 100091 Apr.29, 2016 | Apr.28, 2017
2 Active Loop Antenna Beijing Dazhi ZN30900A - Apr.09,2016 | Apr.08,2017
3 Tr"oirﬁ"e"nandaba”d SCHWARZBECK | VULB9163 336 Apr.09,2016 | Apr.08,2017
Coaxial Cable
4 (below 1GHz) Top TYPE16(13M) - Sep.12,2016 | Sep.11,2017
5 Broag;?::ga"'om SCHWARZBECK | BBHA 9120 D 667 Apr.09,2016 | Apr.08,2017
6 Broag;?::ga"'om SCHWARZBECK | BBHA 9170 335 Apr.09,2016 | Apr.08,2017
Broadband COMPLIANCE
7 Preamplifier DIRECTION PAP-1G18 2004 Apr.13,2016 | Apr.12,2017
Coaxial Cable
8 (above 1GHz) Top 1GHz-25GHz | EW02014-7 | Apr.13,2016 | Apr.12,2017
3m Semi-anechoic Chamber for Radiation Emissions Test site 2#
el Calibration
Iltem Equipment Manufacturer Model No. Serial No Calibration
Date Due Date
1 Test Receiver R&S ESCI 101296 Apr.13,2016 Apr.12,2017
2 T”'oirig’nidaba”d SCHWARZBECK | VULB9160 | 9160-3325 | Apr.09,2016 | Apr.08,2017
Compliance
3 Amplifier pirection PAP-0203 22024 Apr.13,2016 Apr.12,2017
systems inc
4 Cable HUBER+SUHNER CBL2 525178 Apr.13,2016 | Apr.12,2017

Waltek Services (Shenzhen) Co.,Ltd.
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RF Conducted Testing

Last Calibration
Item Equipment Manufacturer Model No. Serial No. Calibration Due Date
Date
EMC Analyzer
1. Y Agilent E7405A  |MY45114943 | Sep.12,2016 | Sep.11,2017
(9k~26.5GHz)
Spectrum Analyzer
2. R&S FSL6 100959 Sep.12,2016 | Sep.11,2017
(9k-6GHz)
Signal Analyzer
3. Agilent N9010A  |MY50520207 | Sep.12,2016 | Sep.11,2017
(9k~26.5GHz)
6.2 Description of Support Units
Equipment Manufacturer Model No. Series No.
/ / / /
6.3 Measurement Uncertainty

Parameter Uncertainty
Radio Frequency +1x10°
RF Power +1.0dB

RF Power Density +2.2dB

Radiated Spurious Emissions test

+5.03 dB (30M~1000MHz)

+5.47 dB (1000M~25000MHz)

Conducted Spurious Emissions test

* 3.64 dB (AC mains 150KHz~30MHz)

6.4 Test Equipment Calibration

All the test equipments used are valid and calibrated by CEPREI Certification Body that address is

No.110 Dongguan Zhuang RD. Guangzhou, P.R.China.

Waltek Services (Shenzhen) Co.,Ltd.
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7 Conducted Emission

Test Requirement: FCC CFR 47 Part 15 Section 15.207

Test Method: ANSI C63.10:2013

Test Result: PASS

Frequency Range: 150kHz to 30MHz

Class/Severity: Class B

— Limit (dBuV)
Limit: Frequency (MHz) Quasi-peak Average
0.15t0 0.5 66 to 56* 5 to46*

0.5t05 56 60
510 30 60 50

7.1 E.U.T. Operation

Operating Environment :

Temperature: 21.5°C
Humidity: 51.9 % RH
Atmospheric Pressure: 101.2kPa
EUT Operation :

The test was performed in WIFI link mode, the worst data were shown in the report.

7.2 EUT Setup
The conducted emission tests were performed using the setup accordance with the
ANSI C63.10.

}\ EUT Receiver | PC System| =
’ 1 L ] i
10.8m
I i y
1
E1:50Q Terminator —

7.3 Measurement Description

The maximised peak emissions from the EUT was scanned and measured for both the Live and
Neutral Lines. Quasi-peak & average measurements were performed if peak emissions were within
6dB of the average limit line.

Waltek Services (Shenzhen) Co.,Ltd.
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7.4 Conducted Emission Test Result

An initial pre-scan was performed on the live and neutral lines.

Worst Mode: WIFI mode

Live line:
20.0 dBuy
Limit: —
: : : : AVG: —
0 5 B— 5 5
@ B RN |
: : : | ;
50 : 5
' | : . |
"0 ’ 5 i |
w A \ ﬂ : EAR R S
20 |7 - I MO R . ) [peak
: : I ‘”ﬂwm\.
10 - W\I'-"“Tw*l ql\ "'”"
nn E
0.150 5 0 MHz
Freq. Reading | Factor | Result | Limit [Margin
No- | MHz) | (@Buv) | (dB) | (dBuv) | dBuv |(dB) |Deiecter| Remark
1 0.1580| 3612 10.28 46.40 6556 |-19.16| QP
2 0.1580| 1168 10.28 21.96 5556 | -33.60( AVG
3 0.3860| 2586 10.28 36.14 5815 |-2201 QP
4 0.3860| 1750 10.28 2778 4815 [-20.37| AVG
5 0.4900| 3096 10.25 41.21 5617 | -14.96| QP
6 0.4900| 2362 10.25 3387 4617 [-12.30] AVG
7 0.8300| 2509 1037 3546 5600 |-2054| QP
8 0.8300| 1524 1037 2561 4600 (-20.39] AVG
9 1.0260| 2255 10.39 3294 56.00 |-23.06| QP
10 1.0260| 1469 10.39 2508 46.00 [-20.92| AVG
11 1.3060| 2298 1042 3340 5600 |-2260( QP
12 1.3060| 1394 1042 24 .36 4600 (-21.64] AVG

Waltek Services (Shenzhen) Co.,Ltd.
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Neutral line:
BD.0 dBuy
Limik: —
: AYG: —_—
Fii .
(M1 '
|
B I
: |
. A .
4D ] o] .
H o H .
o e e o |
S R i AR Wy AT O (LT e
lll\"\ \ ; Jﬁéthﬂ‘?“ 'p;#hfmf L’.llxlﬁd"ljl?lr‘ T eak
20 AR L
e
{"?x}[ M, JAvG
10 11
0.0 : L |
0150 ns L] an.m MHz
Freq. Reﬂding Factor Result Limit Margirl
No- | MHz) | @Buv) | (dB) | (dBuv) | dBuv |(aBy | DEtEctr| Remek
1 0.1500| 3960 | 1029 | 4989 | 6599 [-16.10] QP
2 0.1500] 2453 | 1029 | 3482 | 5599 |-21.17| AVG
3 03899| 3225 | 1027 | 4252 | 5806 |-1554] QP
4 03899| 2428 | 1027 | 3455 | 4806 |-1351] AVG
5 04900( 3741 | 1025 | 4766 | 5617 | B851| QP
6 04900 2983 | 1025 | 4008 | 4617 | 6.09| AVG
7 05899] 2834 | 1030 | 3864 | 5600 |-17.36] QP
8 05899| 2093 | 1030 | 3123 | 46.00 |-14.77] AVG
9 08220 3013 | 1036 | 4049 | 56.00 |-1551] QP
10 08220 2243 | 1036 | 3279 | 46.00 |-13.21] AVG
11 0.9180| 2859 | 1028 | 3897 | 56.00 |-17.03] QP
12 0.9180[ 2153 | 1038 | 3191 | 46.00 |-14.09] AVG

Waltek Services (Shenzhen) Co.,Ltd.
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Worst Mode: BLE mode

Live line:

0.0 dBuy
Limit: —_—
: o : : : o : AYG: -
70 e - e e e - e !
50 oot i i ] o ; ;
N RN S [ |
: o e (M o : : N : :
20 \[*fi'*htzﬁu;{‘* "E"E's'"E """""" L I R R L S R I -
P N it gl
20 R L R m e e fiktiae Tvn AL T
| SR : | STEREE i :
10 IJWWW&WM
n150 ns 5 ann MHz
No | et [Feadoa T actor T et T Tt oo |
1 0.3860( 25497 10.28 36.25 5815 [-21.90] QP
2 0.3860( 1758 10.28 27 86 4815 [-20.29 AVG
3 0.4580( 2915 10.26 3941 5673 |-17.32] QP
4 0.4580( 20483 10.26 31.09 4673 [-15.64] AVG
5] 0.8139( 2651 10.36 36.87 56.00 [-19.13] QP
6 0.8139( 1784 10.36 28.20 46.00 [-17.80( AVG
7 0.9060( 2365 10.38 34.03 56.00 [-21.97| QP
8 0.9060( 1569 10.38 2607 4600 [-1993| AVG
] 1.0060( 2238 10.39 3277 5600 [-23.23] QP
10 1.0060( 1448 10.39 24 87 46.00 [-2113] AVG
11 1.3020( 23.08 10.42 33.50 5600 [-22.50] QP
12 130201 1117 10.42 21.59 4600 [-24 41| AVG

Waltek Services (Shenzhen) Co.,Ltd.
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Neutral line:
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in

ED

A0

a0

20

10

i} dBuv

Limit:

AVG:

s

AV

150 ann MHz
Vo |t | e ot | et T o | s
1 0.3860| 3146 10.28 4174 5815 [-16.41( QP
2 0.3860| 23.81 10.28 3409 4815 [-14.06] AVG
3 048601 37.11 10.25 47 .36 o624 | -6.88 QP
4 0.4860| 2947 10.25 39.72 4624 | 692 AVG
9 0.5940| 2828 10.30 3858 56.00 | -1742] QP
6 0.5940| 2084 10.30 31.14 46.00 | -14.86] AVG
T 0.7420| 2769 10.36 38.05 5600 |1-1795 QP
8 0.7420| 21.08 10.36 3144 46.00 | -14.596) AVG
9 0.8139| 3127 10.36 4163 56.00 | -14.37| QP
10 0.8139] 2044 10.36 30.80 46.00 | -15.20] AVG
11 09220 2799 10.386 3837 56.00 |-17.63] QP
12 0.9220| 2095 10.36 31.33 46.00 | -14.67| AVG
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8 Radiated Emissions

Test Requirement:
Test Method:

Page 17 of 92

FCC CFR47 Part 15 Section 15.209 & 15.247
ANSI C63.10:2013

Test Result: PASS

Measurement Distance: 3m

Limit:

Field Strength Field Strength Limit at 3m Measurement Dist
Frequency
Distance
(MHz) uVv/m uV/m dBuV/m
(m)
0.009 ~ 0.490 | 2400/F(kHz) 300 10000 * 2400/F (kHz) 20log®*?FkH2) 4 80

0.490 ~ 1.705 | 24000/F(kHz) 30

100 * 24000/F (kHz)

2O|Og(24OOO/F(kHZ)) +40

1.705 ~ 30 30 30 100 * 30 20log®” + 40
30 ~ 88 100 3 100 20l0g"®
88 ~ 216 150 3 150 20l0g""®

216 ~ 960 200 3 200 20092

Above 960 500 3 500 20log®®

8.1 EUT Operation

Operating Environment :

Temperature: 23.5°C
Humidity: 52.1 % RH
Atmospheric Pressure: 101.2kPa
EUT Operation :

The test was performed in WIFI link mode, the test data were shown in the report.
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8.2 Test Setup

The radiated emission tests were performed in the 3m Semi- Anechoic Chamber test site, using the
setup accordance with the ANSI C63.10.

The test setup for emission measurement below 30MHz.

Semi-anechoic 3m Chamber
Turn Table From 0<to 360<

“ pectrum AMP ombining

The test setup for emission measurement from 30 MHz to 1 GHz.

Semi-anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m
Turn Table From 0<to 360<

Turn Table

o
(o2
4—-——3-——>|

System Analyzer Network
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The test setup for emission measurement above 1 GHz.

Anechoic 3m Chamber
Antenna Elevation Varies From 1to 4 m

Turn Table From 0<to 360<

A
1.5m ,:
v AAAA
1 1
_I__

System Analyzer Network

8.3 Spectrum Analyzer Setup

Below 30MHz
Sweep Speed........occiiiiiiieee e Auto
IF Bandwidth..........c..oooiiiiiiiiiee. 10kHz
Video Bandwidth...........cccuvveiiiiiiiiie . 10kHz
Resolution Bandwidth...............cccccvvieeenenn. 10kHz
30MHz ~ 1GHz
Sweep Speed ..o Auto
DeteCtor ... PK
Resolution Bandwidth............cccccovvviiiiiinnnes 100kHz
Video Bandwidth...........ccccuvveiiiiiiiii . 300kHz
Above 1GHz
Sweep Speed........ccccviiiieiiiiieeee e, Auto
DetecCtor. ... PK
Resolution Bandwidth...............cccccvvveeeeenn. 1MHz
Video Bandwidth.................ccccc 3MHz
DetecCtor. ... Ave.
Resolution Bandwidth...............cccccvvieeeeenn. 1MHz
Video Bandwidth............cccooeviviiiiiiiiiiiiieeens 10Hz
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8.4

8.5

Test Procedure

1. The EUT is placed on a turntable, which is 0.8m(30M-1GHz) 1.5m(above 1GHz) above ground

plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum emission

level.

3. EUT is set 3m away from the receiving antenna, which is moved from 1m to 4m to find out the
maximum emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And also, each emission was to be maximized by changing the polarization of receiving antenna
both horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.

7. The radiation measurements are performed in X,Y and Z axis positioning(X denotes lying on the
table, Y denotes side stand and Z denotes vertical stand),the worst condition was tested putting the
eut in Z axis, so the worst data were shown as follow.

8. A 2.4GHz high —pass filter is used druing radiated emissions above 1GHz measurement.

Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and

subtracting the Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit
for Class B. The equation for margin calculation is as follows:

Margin = Corr. Ampl. — Limit
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8.6 Summary of Test Results

Wifi:

Test Frequency: 9KHz~30MHz

Measurement Correct | Extrapolatio Measurement Limits

Detector Margin
Frequency results dBuV factor n factor results (calculated) | dBuV/m
PK/QP dB
@3m dB/m dB dBuyVim @30m @30m

Measurement Correct Extrapolatio Measurement

(MHz) Detector Limits Margin
results factor n factor results (calculated)
802.11b
6.358 25.26 QP 21.84 40.00 7.10 29.54 -22.44
8.265 26.35 QP 21.02 40.00 7.37 29.54 -22.17
25.413 25.30 QP 20.55 40.00 5.85 29.54 -23.69
802.11g
6.325 24.63 QP 21.84 40.00 6.47 29.54 -23.07
8.257 28.54 QP 21.02 40.00 9.56 29.54 -19.98
25.461 25.67 QP 20.55 40.00 6.22 29.54 -23.32
802.11n(HT20)

6.260 24.86 QP 21.84 40.00 6.70 29.54 -22.84
8.241 25.61 QP 21.02 40.00 6.63 29.54 -22.91
26.300 26.32 QP 20.55 40.00 6.87 29.54 -22.67

802.11n(HT40)

6.021 24.96 QP 21.84 40.00 6.80 29.54 -22.74
8.304 26.51 QP 21.02 40.00 7.53 20.54 -22.01
26.127 25.33 QP 20.55 40.00 5.88 29.54 -23.66
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Test Frequency : 30MHz ~ 1GHz

Page 22 of 92

Remark: only the worst data (802.11n HT40 Low Channel mode) were reported

Horizontal
0.0 dBuY Fm
Limit: —_—
I i L Mewn  —
7 T | .
6 R S : SN R S
wl _
AU | |
m : S P | :
| S 5
30 e A
20 1 1
10 - :
oo R 5 PFF
30.000 40 50 B0 70 &0 300 400 500 GO0 70O 10000 WH:z
Freq. Reading | Factor | Result Limit  |Margin| Remark
No- | MHz) |@Buvim)| (@B) |(dBuvim)|@Buvim)| (@B) | | Feme
1 366375| 3250 | 1561 | 1698 | 4000 |2302] QP
2 93.1132| 38.10 | 1817 | 1993 | 4350 |2357| QP
3 1350319| 3829 | -1901 | 1928 | 4350 |2422| QP
1 1592251| 3634 | -1920 | 17.14 | 4350 | 2636 QP
5 1985880 4486 | -1760 | 2726 | 4350 |-1624] QP
6 2391473| 3578 | -16.18 | 1960 | 4600 | 2640 QP
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Vertical
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B0 dBuYFm

70

10
30
20
10
oo : : Lo
30000 40 50 G0 70 60 300 400 500 GO0 700 10000 MHz
Freq. Reading | Factor | Result Limit |\Margin| Remark
No- | MHz)  |@Buvim)| (dB) |(dBuvim)|(@Buvim)| (@g) | TT| "
1 346385 49.51 -16.03 3348 40.00 | -6.52 | QP
2 48.1626| 4046 -16.39 2407 40.00 |-15.93| QP
3 1023597 4113 -17.91 2322 4350 |-2028| QP
4 144.8418| 3992 -20.14 19.78 4350 |-23.72| QP
) 196.5098| 4999 -17.36 3263 4350 |-10.87| QP
6 233.3487| 4019 -16.32 23.87 46.00 |-22.13] QP
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Test Frequency : Above 1GHz

Remark: only the worst data (802.11n HT20 Low Channel mode) were reported

Horizontal

1200 dBuWim

mop------

90

70

60

a0

40

30

20.0
10

Limit: _—
AVE: —_—

.....................................................................................................................

.....................................................................................................................

00.0000 3400.00 580000 £200.00 10600.00 1300000 1540000 17600.00 20200000  22600.0025000.00MH:

No.

Freq. Reading | Factor Result Limit |Margin
(MHz) (dBuV/m)| (dB) (dBuV/m) [(dBuV/m)| (dB)

Detector | Rem ark

2412.300| 126.40 -15.26 111.14

4840.000| 53.19 -2.11 51.08 74.00 |-22.92( peak
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Vertical

1200 dBEuvim
; ; ; ; ; Limit: —
1 ' . . ' ' _
RTINS S R R SN AU SO Mk S
100 O O U P
S S S S S
R S A—— I S S — R -
70 B | e T [ J ........................ R R .
[H] :
a0
40
30
20.0 ; ; ; ; ; ; ;
1000.0000 340000 580000  6200.00  10600.00 1300000 1540000 1780000 20200.00 22600.0025000.00MH:
Freq. Reading | Factor Result Limit |Margin

No- | (MHz) |@Buv/im)| (dB) |(dBuvim)|(@Buvim)| (aB) || Rem ™

1 2412.930| 12590 -15.26 110.64

2 4840.000| 53.69 -2.11 5158 7400 |-2242| peak

Test Frequency: 18GHz~25GHz

The measurements were more than 20 dB below the limit and not reported.
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BT BLE:
Test Frequency: 9KHz~30MHz
Measurement Correct | Extrapolatio Measurement Limits Margi
Detector
Frequency results dBuV PKIQP factor n factor results (calculated) | dBuV/m n
@3m dB/m dB dBuvV/m @30m @30m dB
Measurement Correct | Extrapolatio Measurement Margi
(MHz) Detector Limits
results factor n factor results (calculated) n
6.201 25.36 QP 21.84 40.00 6.38 29.54 | -22.07
8.652 25.63 QP 21.02 40.00 7.47 29.54 | -23.16
25.630 20.34 QP 20.55 40.00 0.89 29.54 | -28.65
Test Frequency : 30MHz ~ 1GHz
only the worst data (high Channel) were reported
High Channel — Horizontal
80.0 dBu¥ /m
! Limit: —_—
Margin —_—
2 | T P - S U P S SU U SRR SN O AR
(5]
1 S |
5 |
40 |' .
- L
I |
30 :
20
10
0.0 : : S : : : Lo
Jn.0on 40 a0 60 70 B0 300 400 S00 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit |Margin
No- | MHz) |(@Buvim)| (dB) |(dBuv/m)|(dBuvim)| (aB) |Deectr| Remark
1 36.2541| 31.13 -15.32 15.81 4000 |-2418( QP
2 47.8260( 33.15 -15.59 17.56 4000 |-2244( QP
3 97.1148| 4050 -20.94 19.56 4350 |-2394( QP
4 1254457 31.69 -13.54 18.15 4350 |(-2535| QP
5 192.4186| 37.30 -17.12 20.18 4350 |-2332( QP
6 827.4934| 29.07 -2.82 26.25 46.00 |-19.75( QP

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn




Reference No.: WTS16S0960987-2E V1

High Channel — Vertical
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80.0

70

B0

a0

dBu¥/m

______________________________________________________________________________________________________________________________

10
30
20
10
00 : [ R : : N N S
30000 40 50 G0 70 80 300 400 500 GO0 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin
No- | (MHz) |(@Buvim)| (dB) |(dBuV/m)|(dBuvim)| (dB) |DEtectr | Remark
1 31.0706] 3983 -15.04 2479 4000 [-1521] QP
2 36.0007| 47.69 -15.10 32.59 40.00 | -7.41 QP
3 47.9940( 3991 -14.85 25.06 40.00 |[-1494( QP
4 98 4866 3246 -14 .97 17.49 43560 |[-26.01 QP
5 124 5690( 3551 -13.85 21.66 4350 [-2184) QP
6 549.0195| 29.24 -8.29 21.05 46.00 |[-2495 QP
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Te

on

st Frequency : Above 1GHz

ly the worst data (high Channel) were reported

High Channel - Horizontal

117.0 dBuWim

107

97

a7

77

67

&7

47

a7

27

17.0
10

- ' ' - ' - Limit: —
AVE: —_
1
S LU SO S SO AU S SR

00.0000 3400.00 580000 £200.00 10600.00 1300000 1540000 17600.00 20200000  22600.0025000.00MH:

Freq. Reading | Factor Result Limit |Margin

No- | (MHz) |@Buv/im)| (dB) |(dBuvim)|(@Buvim)| (aB) || Rem ™
i 2481500] 11307 | 1539 | 9768
2 4960000 5018 | 116 | 4902 | 7400 | 2498| peak
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High Channel - Vertical
117.0 dBEuvim

; ; ; ; - Limit —
07 | SR A S S S T R S|
1 ! H H H 1 H 1
97 oo B R ARRLEEEEEEED R SRR R ARRRRTCERERS
N R SRS NS NS SO S VU
77 R e — T e — e — O e
67 looooo oL e T [ J ........................ R R .
57 :
47
a7
27
17.0 ; ; ; ; ; ; ;
1000.0000 3400.00 580000  £200.00  10600.00 13000.00 1540000 1780000 2020000  22600.0025000.00MH:
Freq. Reading | Factor Result Limit |Margin
No- | (MHz) |@Buv/im)| (dB) |(dBuvim)|(@Buvim)| (aB) || Rem ™
1 2481.700| 113.57 -15.39 98.18
2 4960.000| 4968 -1.16 48 52 74.00 |-2548| peak

Test Frequency: 18GHz~25GHz

The measurements were more than 20 dB below the limit and not reported.
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9 Conducted Spurious Emissions

Test Requirement: FCC CFR47 Part 15 Section 15.247

Test Method: KDB 558074 D01 DTS Meas Guidance v03r05 April 8, 2016
Test Result: PASS

Limit:

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required under
this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
Section 15.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as
defined in Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).
9.1 Test Procedure

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the
spectrum;

2. Set the spectrum analyzer:
RBW = 100kHz, VBW = 300kHz, Sweep = auto

Detector function = peak, Trace = max hold
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9.2 Test Result

Page 31 of 92

9KHz — 30MHz
802.11b
Low Channel
Offs 0.50 dB RBW 100 kHz
Att 20 dB VBW 300 kHz M1[1] -41.02 dBm
Ref 10.50 dBm SWT 5ms 638.000000000 kHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm
-60 dBm e
AT R [P Lo o A A A AL b et
-70 dBm
-80 dBm
Start 9.0 kHz Stop 30.0 MHz
Middle Channel
Offs 0.50 dB RBW 100 kHz
Att 20 dB VBW 300 kHz M1[1] -41.47 dBm
Ref 10.50 dBm SWT 5ms 578.000000000 kHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm
-60 dBm Ao
“NWWWQMW«MMW
-70 dBm
-80 dBm
Start 9.0 kHz Stop 30.0 MHz
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High Channel
Offs 0.50 dB RBW 100 kHz
Att 20 dB VBW 300 kHz M1[1] -41.23 dBm
Ref 10.50 dBm SWT 5ms 578.000000000 kHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm
-60 dBm sy
IRt (TUTIZY R LI Y TR
-70 dBm
-80 dBm
Start 9.0 kHz Stop 30.0 MHz
802.11¢g
Low Channel
Offs 0.50 dB RBW 100 kHz
Att 20 dB VBW 300 kHz M1[1] -40.49 dBm
Ref 10.50 dBm SWT 5ms 578.000000000 kHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm
-30 dBm
i
O dBIII
_S BIII
-60 dBm 'MWUMW%
| P s A M A ]
-70 dBm
-80 dBm
Start 9.0 kHz Stop 30.0 MHz
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Offs 0.50 dB
Att 20dB
Ref 10.50 dBm

Page 33 of 92

Middle Channel

REW 100 kHz
VBW 300 kHz
SWT 5ms

M1[1]

-40.69 dBm
578.000000000 kHz

1Pk

Max

-70 dBm

-80 dBm

Start 9.0 kHz

Stop 30.0 MHz

Offs 0.50 dB
Att 20dB
Ref 10.50 dBm

High Channel

REW 100 kHz
VBW 300 kHz
SWT 5ms

M1[1]

-40.28 dBm
578.000000000 kHz

1Pk

Max

-60 dBm A

-70 dBm

-80 dBm

Start 9.0 kHz

Stop 30.0 MHz
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1Pk
Max
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802.11n HT20

Low Channel

Offs 0.50 dB RBW 100 kHz
Att 20dB VBW 300 kHz M1[1]
Ref 10.50 dBm SWT 5ms

-39.87 dBm
578.000000000 kHz

-60 dBm

-70 dBm

R LT v T e N Y AN by n bt A L

-80 dBm

Start 9.0 kHz

Stop 30.0 MHz

1Pk
Max

Middle Channel

Offs 0.50 dB
Att 20dB
Ref 10.50 dBm

REW 100 kHz
VBW 300 kHz
SWT 5ms

M1[1]

-41.51 dBm
578.000000000 kHz

0 dBm

-10 dBm

-20 dBm

-30 dBm

,
0 dBm

-5 Bm

-60 dBm

-70 dBm

-80 dBm

Start 9.0 kHz

Stop 30.0 MHz
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High Channel

Offs 0.50 dB RBW 100 kHz

Att 20 dB VBW 300 kHz M1[1] -40.47 dBm

Ref 10.50 dBm SWT 5ms 578.000000000 kHz
1Pk
max |9 dBm

-10 dBm

-20 dBm

-60 dBm

piis IS e FTYISRS PRI PRSI DY SR

-70 dBm
-80 dBm
Start 9.0 kHz Stop 30.0 MHz
802.11n HT40
Low Channel
Offs 0.50 dB RBW 100 kHz
Att 20 dB VBW 300 kHz M1[1] -40.47 dBm
Ref 10.50 dBm SWT 5ms 578.000000000 kHz
1Pk
Max 0 dEm
-10 dBm
-20 dBm

-60 dBm regpy T o]

-70 dBm

-80 dBm

Start 9.0 kHz Stop 30.0 MHz
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Middle Channel

Offs 0.50 dB RBW 100 kHz
Att 20 dB VBW 300 kHz M1[1] -42.30 dBm
Ref 10.50 dBm SWT 5ms 578.000000000 kHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm
1
HAR A et ket A ikt
-80 dBm
Start 9.0 kHz Stop 30.0 MHz
High Channel
Offs 0.50 dB RBW 100 kHz
Att 20 dB VBW 300 kHz M1[1] -39.61 dBm
Ref 10.50 dBm SWT 5ms 578.000000000 kHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm
i
-60 dBm .'L%WWWJM
NJ}W}M«_MJ.{ g, ""«.'.“.-—'1"- Poapldafun, Hyl [T KN
-70 dBm
-80 dBm
Start 9.0 kHz Stop 30.0 MHz

Waltek Services (Shenzhen) Co.,Ltd.

http://www.waltek.com.cn




Reference No.: WTS16S0960987-2E V1 Page 37 of 92

BLE
Low Channel
Offs 0.50 dB RBW 100 kHz
Att 20 dB VBW 300 kHz M1[1] -41.71 dBm
Ref 10.50 dBm SWT 5ms 638.000000000 kHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm
-60 dBm e R Sy,
| TNTRVIY ¥ VIO [PPIRTIY ATV (Y
-70 dBm
-80 dBm
Start 9.0 kHz Stop 30.0 MHz
Middle Channel
Offs 0.50 dB RBW 100 kHz
Att 20 dB VBW 300 kHz M1[1] -41.22 dBm
Ref 10.50 dBm SWT 5ms 578.000000000 kHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm

-60 dBm dan’ g
| RASE | XEXEN S AP TS PR PR NPT
-70 dBm
-80 dBm
Start 9.0 kHz Stop 30.0 MHz
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High Channel
Offs 0.50 dB RBW 100 kHz
Att 20 dB VBW 300 kHz M1[1] -41.76 dBm
Ref 10.50 dBm SWT 5ms 578.000000000 kHz
1Pk
max |9 dBm
-10 dBm
-20 dBm

-70 dBm

-80 dBm

Start 9.0 kHz

Stop 30.0 MHz
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Above 30MHz

802.11b
Low Channel
Fundarnental .r.l.rnr 1 24, 700360000000 GHz AT :::::: Loy

P -
W Gada{ o Mdman 20 &

Raf C¥gad 0.5 o8
Ref 10,50 dBm

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz

Middle Channel

g S ies haabpier Sy b

Display Line -16.98 dBm Ay Typs Lag-Pwr

Fundamental i e Tri Frunfum Aagiisle W%

Mdman 20 &M

Raf C¥gad 0.5 o8
Ref 10,50 dBm

T,
e i, LY,
WL e

. F R
i - e s & ey W i
PP e W W RTELY LPRTV_ae

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz Sweep BZAT ms (1001 pis)
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High Channel

g S ies haabpier Sy b

Display Line 17,24 dBm Ay Typs Lag-Pwr

Fundamental _ o S i ~

Raf C¥gad 0.5 o8
Ref 10,50 dBm

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz Sweep BZAT ms (1001 pis)

G 3 Gosery IMTERRILIFIED —

802.11g

Low Channel

g S ies haabpier Sy b

Display Line -16.58 dBm st fraTma Logser
ok s v
Fundamental -

Raf C¥gad 0.5 o8
Ref 10,50 dBm

PN o Pl ¥
Pl e il T i e o ",
Ty T ey
-

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz Sweep BZAT ms (1001 pis)
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Middle Channel

g S ies haabpier Sy b

Display Line <17 47 dBm Ay Typs Lag-Pwr
Trig FrasSun Asgleld %Y

Fundamental | = w2 @
Ret 10.50 cBan

s W, 4 e o
. ) 4 Py W TR
e Sl

Stop X5
Bk SVEW 30 Mz Sweep S2AT mE

High Channel

g S ies haabpier Sy b
Display Line 16,78 dBm Ay Typs Lag-Pwr

. Trig FresBun Asgleld %Y
Fundamental . Raf C®gad 0.6 4B

Whman: 20 a0
Ref 10,50 dBm

Pdiailns =

5w
Rty W

e e, ‘r-r o

Stop 35,00 GM:
Bk SVEW 30 Mz Sweep STAT ms (1001 pas)
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802.11n HT20

Low Channel
.P.I.rnr 1 34, 750300000000 GHz Ay Typa. Lag-Pwr
Fundamental Lo Lol 54y R

Raf C¥gad 0.5 o8
Ref 10,50 dBm

L _..-I"'-.-w’- PN

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz

i () Duory INTE RRLFTED

Middle Channel

i ; 24 BTRY ¢ s g Tps. Lag P
Fundamental Marker 1 24.675350000000 GHz [N AL
W Gabal e Adman D al)

Raf C¥gad 0.5 o8
Ref 10,50 dBm

T il

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz Sweep BZAT ms (1001 pis)
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High Channel
g S Lastprer Reny b
L:.ll'snla.-' Ling =17, 24 dBm A Ty Lag-Pwr
. TII- FrasHum Asgitield %W
Fundamental . sian 2 &0

Raf C¥gad 0.5 o8
Ref 10,50 dBm

gt o
i, oy T Ty

s

" N PN
T, n.._--“""LL’ ‘-.J\.-,-_-" L

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz Sweep BZAT ms (1001 pis)

G 3 Gosery IMTERRILIFIED —

802.11n HT40

Low Channel

g S ies haabpier Sy b

Display Line 17,24 dBm Ay Typs Lag-Pwr

Fundamental _ P by e

Raf C¥gad 0.5 o8
Ref 10,50 dBm

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz Sweep BZAT ms (1001 pis)
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Middle Channel

" 246753 - . el T, Lag P
Fundamental Marker 1 74.675350000000 Gz | Fuic i e i
Adman D al)

Raf C¥gad 0.5 o8
Ref 10,50 dBm

L L
4 P L
it e R LI P e e ol

Stop X5
SVEW 30 Mz Sweep S2AT mE

High Channel

g S ies haabpier Sy b

Display Line 16,78 dBm Ay Typs Lag-Pwr

Fundamental _ el st by AL ~

Raf C¥gad 0.5 o8
Ref 10,50 dBm

Ak -~
g iy il .'4?'..-\--"l-..v-‘J‘"ﬂ._-"-',__.\..-____,_}v L
. SO [V T FRRLY s
[rat® -

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz Sweep BZAT ms (1001 pis)

G 3 Gosery IMTERRILIFIED —:
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BLE

Low Channel
.r'l.nr 1 34, 750300000000 GHz s e ::-:{:mi‘lé:‘%d?-t
. n:u 0 am
Raf O uad 015 B
Fundamental Rat tvatns 8.

]
Al Rl &t
™ o ol sl Ml g W w
ey ! e it Pt e e
_ TN .-..I,,_,_ll__‘i,.,,h.__u . 5

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz

i () Duory INTE RRLFTED

Middle Channel

Markaer 1 24.725320000000 GHz Avg T, LagPer
PR faa e Trig Fraw Bum Asgiieid BT
W Gadaf v Adman 20 &

Fundal'nental . Raf C®gad 0.6 4B

Ref 10050 cBim

| | PPN
T rortu L My Lo e
e e .

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz Sweep BZAT ms (1001 pis)
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High Channel

Ay Tpps. LagPer
. Trig FresBun Asgleld %Y
Whman: 20 a0

Fundamental . Feat Caad 015 B

Ref 10050 cBim

T L T 'J'""'-.h..F..J"J"'---.-.-‘-rf"l-"ll"“ i sl
- . :

S1ar1 30 Mz Stop 25,00 Gz
isRes BW 1.0 MHz SVEW 3.0 Mz

S5 () ey MTERALFED .
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10

Band Edge Measurement

Test Requirement: FCC CFR47 Part 15 Section 15.247

Test Method: KDB 558074 D01 DTS Meas Guidance v03r05 April 8, 2016

10.1

Test Limit: Regulation 15.247 (d),In any 100 kHz bandwidth outside the
frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power, based on either an RF
conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If
the transmitter complies with the conducted power limits based on
the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in §15.209(a) is not required. In addition,
radiated emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission limits
specified in §15.209(a) (see §15.205(c)).

Test Mode: Transmitting

Test Produce

1. Check the calibration of the measuring instrument using either an internal calibrator or a known

signal from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect its
antenna terminal to measurement instrument via a low loss cable. Then set it to any one measured

frequency within its operating range, and make sure the instrument is operated in its linear range.

3. Set RBW to 100 kHz and VBW of spectrum analyzer to 300 kHz with a convenient frequency span
including 100 kHz bandwidth from band edge.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot

the graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.
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10.2 Test Result

Test result plots shown as follows:
TX 11b: Band edge-left side

Offs 0.50 dB * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M2[1] -56.83 dBm
Ratt Ref 10.50 dBm SWT 15ms 2.399490000 GHz
M1[1] | -60.67 dBm
R o 2.400000000 GHz
Max m
D1 -6.450 dB
-10 dBm — ,M”""""]
20 dBr|r. /m 1
-30 dBm J, \
2 -36.450 dBm i {
_40 dBIII f
-50 dBm
M
-60 dBm | fh
PN NFRFI RRPIPYIR PO PP e T i
U A WA
-70 dBm
-80 dBm
i
Start 2.31 GHz Stop 2.432 GHz
TX 11b: Band edge-right side
Offs 0.50 dB * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M2[1] -60.04 dBm
Ratt Ref 10.50 dBm SWT 10ms 2.489750000 GHz
M1[1] -61.15 dBm
R o 2.483500000 GHz
Max m

1o dBrri?l -5.820 dB.I;:rsM A
"

o AL

v
-30 dBm },J'JJ

02 -35.820 dBmy H

ST

;:::LAJ L M LU.W L 5

i L v n .|.-]I4r|u‘!“;"_| 1A
-70 dBm
-B0 dBm
F1
il
Start 2.442 GHz Stop 2.5 GHz
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TX 11g: Band edge-left side

®

Offs 0.50 dB * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M2[1] -58.96 dBm
Batt Ref 10.50 dBm SWT 15ms 2.396080000 GHz
M1[1] -60.23 dBm
Rm| 2.400000000 GHz
Max | 0 dBm
-10 dBm
D1 -14.330 dBm
-20 dBm I[WMI.,
-30 dBm f \
_40 dBIII f ||
D2 -44.330 dBrm [ \
-50 dBm
2 l
-60 dBm i ey
WWMWW
-70 dBm
-80 dBm
i
Start 2.31 GHz Stop 2.432 GHz
TX 11g: Band edge-right side
Offs 0.50 dB * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M2[1] -60.12 dBm
Batt Ref 10.50 dBm SWT 10ms 2.487670000 GHz
M1[1] -61.53 dBm
Rm| 2.483500000 GHz
Max | 0 dBm
-10 dBm
D1 -14.510 dBmTg
-20 dBm i ”'U l
-30 dBr|r. f 1
_40 dBIII II f |II
dBrm 1
\‘ 1 M3
4l ¥
Rekakang T R A TR X Y T (BT T
-80 dBm
F1
i
Start 2.442 GHz Stop 2.5 GHz
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TX 11n HT20: Band edge-left side

Offs 0.50 dB
“Att 20dB
Batt Ref 10.50 dBm

* RBW 100 kHz
*VBW 300 kHz

SWT 15nms

M2[1]

-60.37 dBm
2.398520000 GHz

LRm 0 dBm

M1[1]

-59.79 dBm
2.400000000 GHz

Max

-10 dBm

D1
-20 dBm

-15.450 dBm

i

-30 dBm

-40 dBm

-50 dBm

D2 -45.450 dBm

-60 dBm

|
|
|
il

-70 dBm

-80 dBm

F1

Start 2.31 GHz

Stop 2.432 GHz

TX 11n HT20: Band edge-right side

Offs 0.50 dB
“Att 20dB
Batt Ref 10.50 dBm

* RBW 100 kHz
*VBW 300 kHz
SWT 10nms

M2[1]

-60.60 dBm
2.490910000 GHz

LRm 0 dBm

M1[1]

-61.09 dBm
2.483500000 GHz

Max

-10 dBm

D1 -14.180d

-20 dBm

T TS

B"""'ﬁﬂr‘““”‘”*““““‘*ﬂ

-30 dBm J

-40 dBm—1

D2 -44.18

0 dBnv

[

-50 dBm j

1 M2

|
/aaﬁwrw

-70 dBm

b

) R

s
Tl
hjahps

-80 dBm

Start 2.442 GHz

Stop 2.5 GHz
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®

1Rm
Max

Offs 0.50 dB * RBW 100 kHz
*Att 20 dB *VBW 300 kHz M2[1] -61.24 dBm
Patt Ref 10.50 dBm SWT 15ms 2.396310000 GHz
M1[1] -61.75 dBm
2.400000000 GHz
0 dBm
-10 dBm
20 dBn dBr‘Pl -18.150 dBrm ’"’" T, TR PR W
-30 dBm \
'40 dBIII \
1
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TX 11n HT40: Band edge-left side

el |

5 gE—D2 -48.150 dBm
-60 dBm I \W
PR Y IR PYSR MENPVTR Py
-70 dBm
-80 dBm
F1

Start 2.31 GHz

Stop 2.452 GHz

"

1Rm
Max

Offs 0.50 dB * RBW 100 kHz
Att 20dB *VBW 300 kHz M2[1] -59.67 dBm
Batt Ref 10.50 dBm SWT 10nms 2.484510000 GHz
M1[1] -61.85 dBm
2.483500000 GHz
0 dBm
-10 dBm
a0 dBI"I"IDl _1i?i'0| |104 .d" BH‘IWMLJM:L (|1 P 1.21
-30 dBm l =3 l

TX 11n HT40: Band edge-right side

-40 dBm
oo
-50 dBn

-47.010

dBm

J

M
e RN

-70 dBm
-80 dBm
F1
il
Start 2.422 GHz Stop 2.5 GHz
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BLE: Band edge-left side

Offs 0.50 dB * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M2[1] -55.09 dBm
Batt Ref 10.50 dBm SWT 10ms 2.398260000 GHz
M1[1] -55.83 dBm
1PK 2.400000000 GHz
Max 0 dBm
D1 -3.880 dBm|
-10 dBm
-20 dBm
D2 -23.880 dBrm
-30 dBm
-40 dBm
_SO dBIII '|\' }
T e (o e B N -
-70 dBm
-80 dBm
F1
|

Start 2.31 GHz

Stop 2.412 GHz

®

BLE: Band edge-right side

Offs 0.50 dB * RBW 100 kHz
*Att 20dB *VBW 300 kHz M2[1] -53.32 dBm
Batt Ref 10.50 dBm SWT Sms 2.483982000 GHz
M1[1] -56.20 dBm
1Pk 2.483500000 GHz
Max 0 dBm
D1 -3.880 dBm rul
-10 dBm I \
-20 dBm [ 1
D2 -23.880 dBm'\
-30 dBm Jf L
_40 dBIII \
-50 dBm lq FM"
v
L!E?waw [lthar bt f n‘lnlMLd_ Sl gt bangaldole brosays Anuck
-70 dBm
-80 dBm
i

Start 2.47 GHz

Stop 2.5 GHz
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TX 11b: Band edge-left side Horizontal

107.0  dBEuV/m

Limit: —_—
a7 —
&7
IT
&7
5T
AT
ar
2T
ir
70 : : : : : :
23100000 23220 233440 Z346 60 230880 237100 2383 20 Z395.40 2407.60 241980 242200 HH:

Freq. Reading | Factor Result Limit  |Margin
No- | mHz) |@Buvim)| (@B) |(@Buvim)|@Buvim)| (dB) |D=i=cter| Remerk
1 2400.000| 6314 | -1524 | 4790 | 7400 |-26.10| peak
2 2413.090| 11274 | 1526 | 9748 | / / peak

TX 11b: Band edge-left side Vertical

107.0  dEuV/m

Limit: —_—
7 —
87
7
&7
57
AT
3T
27
17
70 : : : : : :
2310.0000 232210 2334 40 23660 2353 80 23.00 238320 239540 2407.60 241980 242200 MH:
Freq. Reading | Factor | Result Limit  |Margin
No- | MHz) |@Buvim)| (@B) |(@Buvim)|@Buvim)| (gB) |C===or| Remerk
1 2400000 6464 | 1524 | 4940 | 7400 |-2460| peak
2 2413212| 11197 | 1526 | 9671 | / / peak
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TX 11b: Band edge-right side Horizontal

107.0  dBuW/m
Limit: —_—
a7
87
7
67
57
AT
37
27
iz . | | . | |
70 i ! ! i ! !
2420000 2447 80 245360 2459 .40 2465.20 247,00 247680 2482 60 248840 249420 250000 MH:
Freq. Reading | Factor Result Limit  |Margin
No- | mHz) |@Buvim)| (@B) |(@Buvim)|(@Buvim)| (dB) |Petecter| Reme
1 2463.054| 112.84 | -15.35 | 97.49 | / / peak
2 2483500 57.71 | -15.39 | 4232 | 7400 |-3168| peak

TX 11b: Band edge-right side Vertical

107.0  dRuWim
5 Limt.  —
a7
&7 JE
7 :
6T
a7
AT
3T
27
17
70 : : : : : :
2442 0000 2447 80 245360 25940 2465.20 2471.00 7680 282 60 2488 40 249420 250000 HH:
Freq. Reading | Factor | Result Limit  [Margin
No. (MHz)  |(dBuvim)| (dB) |(dBuvim)|(@Buvim)| (@B) |°===°r| Remer
2463.344] 112.14 | -1534 | 9680 | / 7 peak
2 2483500| 5658 | -15.39 | 4119 | 74.00 |-32.81| peak
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TX 11g: Band edge-left side Horizontal

1070  dBuW/m
a7
&7
T
ET
L
AT
3r
2T
17
7.0 i i i i i i
200000 222220 213440 266D 225280 23700 220220 2395 40 240760 241980 242200 HH:
Freq. Reading | Factor Result Limit  |Margin
No- | mMHz) |(@Buvim)| (dB) |(dBuvim)|(@Buvim)| (aB) |C=e=er| Remert
1 2400.000] 6561 | -1524 | 5037 | 74.00 | 2363| peak
2 2405282| 11245 | -1524 | 9721 | / / peak

TX 11g: Band edge-left side Vertical

107.0  dBuV/m

Limit: —_

57 : : : : : :
“ o
37
27
17
70 i i i i i i
2ZH0.0000 232220 233440 ZHEED 235820 23100 220220 2395 40 2407.60 241980 242200 MH:
Freq. Reading | Factor | Result Limit  [Margin
NO- | MHz) |(@Buvim)| (dB) |(dBuvim)|@Buvim)| (aB) |C==tT| Remat
1 2400000] 6411 | -1524 | 4887 | 7400 |-25.13] peak
2 2420654| 11226 | -1527 | 9699 | / i peak
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TX 11g: Band edge-right side Horizontal

117.0  dBuV/m

Limit: —_—
107 _____.______é____________é__.______ - __fﬂs.f_______i_
a7
&7
IT
&7
Lys
47 : :
a1 ; :
170 i i i i i i
2042 0000 244780 245360 245940 2485.20 247100 27680 2482 60 2483 40 249420 Z500.00 MH:
Freq. Reading | Factor | Result Limit  |Margin
No- | mHz) |@Buvim)| (dB) |(@Buvim)|(@Buvim)| (dB) |P=tecter| Reme
1 2460.038| 11352 | 1534 | 9818 | / 7 peak
2 2483500| 62.18 | -1539 | 4679 | 74.00 | 27.21| peak

TX 11g: Band edge-right side Vertical

107.0 dBEuW/m
Limit: —
ar
a7
77
&7
57
AT
37
27
17
70 : : : : : :
24420000 2447890 2453 60 245940 2465.20 241,00 247680 2482 60 248810 249420 2500.00 HH:
Freq. Reading | Factor | Result Limit  |Margin

NOo- | MHz) |(@Buvim)| (@B) |(dBuvim)|(dBuvim)| (gB) |C===tor| Remer

1 2460038 11302 | 1534 | 9768 | / ! peak

2 2483500| 5968 | -1539 | 4429 | 7400 |-29.71] peak
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TX 11n HT20: Band edge-left side Horizontal

107.0 dBuVim

Limit: —
a7
&7
T
&7
a7
AT
37
2T
17
70 : : : : : :
2300000 2322 20 233440 23660 23658 20 23700 2383 20 2395 40 2407 .60 2410980 2422 00 HH:
Freq. Reading | Factor | Result Limit  |Margin
No- | mHz) |(@Buvim)| (@B) |(dBuvim)|(@Buvim)| (aB) |P===r| Remet
1 2400.000] 6220 | -1524 | 4696 | 7400 |-27.04| peak
2 2414554| 11108 | 1525 | 9583 | / / peak
TX 11n HT20: Band edge-left side Vertical
107.0  dBuW/m
Limit: —_—
87
a7
T
BT
Lirg
AT
3T
21 : i :
7
7.0 i i 5 5 i 5
2300000 2322 0 233440 23660 230820 23A.00 238220 X395 .40 240750 2419.80 2422.00 MH:
Freq. Reading | Factor | Result Limit  |Margin
NO- | (MHz) |@Buvim)| (dB) |(dBuv/m)|(dBuvim)| (dB) |P==tr| Rems™
1 2400.000] 63.70 | -1524 | 4846 | 7400 |-2554] peak
2 2414554| 11208 | 1525 | 9683 | / I peak
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TX 11n HT20: Band edge-right side Horizontal

107.0 dBuv/m
Limit: —_—
a7 L
&7 ---;------------ I :
7 ----E.------------.--
BT e T EEEPEEEE S
a7
AT
3r
27
17
70 : : : : : :
2420000 244780 245360 2459.40 2465, 20 2471.00 276 80 2482 60 2483 40 249420 250000 MH:
Freq. Reading | Factor Result Limit  [Margin
No. (MHz)  |(@Buvim)| (dB) |(dBuvim)|(dBuvim)| (@B |°===tr| Remet
1 2464.098| 11113 | -1534 | 9579 | / 7 peak
2 2483500 5728 | -1539 | 4189 | 7400 |-32.11| peak

TX 11n HT20: Band edge-right side Vertical

107.0  dBuWim
Limit: —_—
1
a7 2—:
&7 4 .;..
7 -
&7
57
47
3T
27
17
70 i i i i i i
24420000 2447.80 2453 60 2459.40 2465.20 2471.00 247680 2482 60 248840 249420 250000 MH:
Freq. Reading | Factor Resuilt Limit  |Margin
No- | MHz) |(@Buvim)| (dB) |(dBuvim)|(dBuvim)| (dB) |Petecter| Rems
1 2464.008| 11213 | 1534 | 9679 | / / peak
2 2483500 59768 | -15.39 | 4439 | 7400 |-2961| peak
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TX 11n HT40: Band edge-left side Horizontal

117.0  dBu¥/m
Limit: —
07 |- .. ———
a7
&7
IT
&7
ar i
I
a7 :
a7
27 |
170 | | i | i |
22100000 232420 2338.40 2352.60 226680 23300 2305 20 240940 242260 243780 245200 MH:
Freq. Reading | Factor | Result Limit  [Margin
No. (MHz)  |(@Buv/im)| (dB) |(dBuvim)|(@Buvim)| (@B) |°===t"| Femet
1 2400.000] 6629 | -1524 | 5105 | 74.00 |-22.95| peak
2 2434108 11256 | 1530 | 9726 | / / peak

TX 11n HT40: Band edge-left side Vertical

117.0  dBuV/m

Limit: —_—
T 72 S S SR S S . —
a7
a7
7
&7
ar
AT
3T
27 ] i i ] i i
170 i ! ! i ! !
20,0000 2324.20 233840 2352 60 236620 238100 239520 2409 .40 242360 242780 245200 MH:
Freq. Reading | Factor Result Limit  |Margin
No- | MHz) |@Buvim)| (@B) |(@Buvim)|(@Buvim)| (dB) |Petecter| Reme
1 2400.000| 6240 | -15.24 | 47.16 | 74.00 |-26.84 peak
2 2434392| 11072 | -15.30 | 9542 | / / peak
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TX 11n HT40: Band edge-right side Horizontal

127.0  dBuWim
. ! ! 5 T Tum—
a7 H H H _“: H
a7 -
77 i |
o7
o ? ?
2 :
37 | |
27.0 i i i i i i
2422 0000 242980 2437 60 2445 .40 2453.20 2461.00 246880 2476.60 248440 249220 250000 MH:
Freq. Reading | Factor Resuilt Limit  |Margin
No- | MHz) |(@Buvim)| (dB) |(dBuvim)|(dBuvim)| (dB) |P=tecter| Rems
1 2464.354| 11116 | -1534 | 9582 | / ] peak
2 2483500 6699 | -1539 | 5160 | 74.00 |-2240| peak

TX 11n HT40: Band edge-right side Vertical

127.0  dBEuW/m

Limit: —_—
17 '“'E —
a7 N
a7 A
7
BT
57 i i i i ot i
i [t 5 5 | Fak-s bl
27 i ;
2.0 : : : : : :
24220000 242980 2437 60 244540 2453.20 2461.00 246820 27660 248440 249220 250000 MH:
Freq. Reading | Factor | Result Limit  |Margin

No- | MHz) |@Buvim)| (@B) |(dBuvim)|(dBuvim)| (dB) |C==te| Remerk

1 2464354| 11266 | 1534 | 9732 | / ] peak

2 2483500 6650 | -1538 | 5111 | 7400 |-2288| peak
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BLE: Band edge-left side Horizontal

107.0  dBuvim

a7

&7

I7

Limik: —_—
AVG: —_

&7

57

AT

37

27

17

7.0

3310.0000 232020 233040

2340.60

Z350.80

36100

2371.20

3140 239160 Z400.80 241200 MH:

MNo.

Freq. Reading
(MHz) (dBuV/m)

Factor
(dB)

Result
{(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Detector

Remark

2400.000( 59.58

-15.24

4434

74.00

-29.66

peak

2402.106( 98.81

-15.24

83.57

/

/

peak

BLE: Band edge-left side Vertical

107.0  dBEuV/m

7
P

Limit: —_—

57

A7

37

27

17

7.0

20,0000 232020 233040

234060

2350.80

2361.00

23720

238740 229160 2400180 2471200 MH:

No.

Freq. Reading
(MHz) (dBuv/m)

Factor
(dB)

Result
(dBuW/m)

Limit
(dBuV/m)

Margin
(dB)

Detector

Remark

2400.000( 58.58

-15.24

43.34

74.00

-30.66

peak

2401.902( 100.69

-15.23

85.46

!

!

peak
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BLE: Band edge-right side Horizontal
107.0 dBu¥/m
Limit: —_—
97 - . . . . M'E_ I
a7 :
T
BT
57
AT
3r
27
17
70 i i i i i i
24700000 2473.00 2476.00 2479.00 248200 248500 2482.00 2491.00 2494.00 2497.00 Z500.00 MH:
Freq. Reading | Factor | Result Limit  |Margin
NO- | MHz) |@Buvim)| (dB) |(dBuvim)|(dBuvim)| (aB) |PEEEtr| Remet
1 2480620| 10308 | -1538 | 8770 | / ! peak
2 2483500 5939 | -1539 | 4400 7400 |-30.00| peak

BLE: Band edge-right side Vertical

107.0  dBu/m

57
a7
77
&7
57
AT
3T
27
17
70 : : : : : :
24700000 2473.00 247600 2479.00 2482 00 248500 248800 249100 249400 2497.00 250000 MH:
Freq. Reading | Factor | Result Limit  |Margin
NO- | Hz)  |@Buvim)| (@B) |(@Buvim) |(dBuvim)| (aB) |P=t==er| Remert
1 2480.440] 10210 | 1538 | 8672 | / 7 peak
2 2483500 57.75 | 1539 | 4236 | 7400 |-3164| peak
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11 6 dB Bandwidth Measurement

FCC CFR47 Part 15 Section 15.247
KDB 558074 D01 DTS Meas Guidance v03r05 April 8, 2016

Test Requirement:
Test Method:

11.1 Test Procedure:

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the

spectrum;

2. Set the spectrum analyzer: RBW = 100kHz, VBW = 300kHz

11.2 Test Result:

Operation mode Bandwidth (MHz)
Channel 1 Channel 6 Channel 11
TX 11b
10.060 10.060 10.060
Channel 1 Channel 6 Channel 11
TX 11g
16.417 16.417 16.417
Channel 1 Channel 6 Channel 11
TX 11n HT20
17.623 17.623 17.623
Channel 3 Channel 6 Channel 9
TX 11n HT40
36.230 36.230 36.230
BLE Channel 0 Channel 19 Channel 39
0.713 0.713 0.713
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Test result plot as follows:
Mode: TX 11b channel 1

®

Offs 0.50 dB RBW 100 kHz
Att 20dB VBW 300 kHz D1[1] 1.24 dB
Ref 10.50 dBm SWT 2.5ms 10.060000000 MHz
Occ Bw 13.956087824 MHz
1Pk 4 M1[1] -9.37 dBm
0 dBm
Max . 2.406954000 GHz
DL -faf40 fBL"MJMM Di-15.83 dBm
—-ru]_—clram——DZ'—g.ldo dBm \,
BVl
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 2.412 GHz Spah 16.0 MHz
Mode: TX 11b channel 6
Offs 0.50 dB RBW 100 kHz
Att 20dB VBW 300 kHz D1[1] 1.17 dB
Ref 10.50 dBm SWT 2.5ms 10.060000000 MHz
Occ Bw 13.956087824 MHz
1Pk 4 M1[1] -8.35 dBm
0 dBm —— 2.431954000 GHz
Max - .
PL 870 SO I
WD?‘-S.B?O dBm i
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 2.437 GHz Spah 16.0 MHz
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®

1Pk
Max

Offs 0.50 dB * RBW 100 kHz
* Att 20 dB * \VBW 300 kHz D1[1] 0.59 dB
patt Ref 10.50 dBm SWT 2.5ms 10.060000000 MHz
Occ Bw 13.988023952 MHz
4 M1[1] -8.39 dBm
0 dBm 2.456954000 GHz
D1 -}4§90 dB :
3@ v A ILASALA D1 14.47 dBm
[ -TUrdBm—02, -8.690 dBm: ‘\(
T2[1]
-0 dBm—¥
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm

Page 65 of 92

Mode: TX 11b channel 11

CF 2.462 GHz

Span 16.0 MHz

Mode: TX 11g channel 1

-10-a8rD1 mf,;180,dBn

-20 dBm [/"
-30 dBm—

B [Lnaill

rr A

T

Offs 0.50 dB * RBW 100 kHz
* Att 20 dB * VBW 300 kHz D1[1] 1.27 dB
Batt Ref 10.50 dBm SWT 2.5ms 16.417000000 MHz
Occ Bw  16.467065868 MHz
1Pk M1[1] -16.08 dBm
Max |9 dBm 2.403766000 GHz
T1[1] -16.08 dBm

i 6467 GHz
1] 16.81 dBm)

D2 -16.180 dBmr

2.420t3533 GHz

4

Y

-40 dB

1

A

bl

-60 dBr

-70 dBm

-80 dBm

CF 2.412 GHz

Span 25.0 MHz
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®
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Mode: TX 11g channel 6

Offs 0.50 dB * RBW 100 kHz

* Att 20 dB * VBW 300 kHz D1[1] 2.68 dB
Batt Ref 10.50 dBm SWT 2.5ms 16.417000000 MHz
Occ Bw  16.516966068 MHz

1Pk M1[1] -17.23 dBm
Max |9 dBm 2.428717000 GHz
T1[1] -17.23 dBm

-=10-dBrpy ﬁ,ﬁlo,zm dBm L ool ﬁ.43‘%1656? GHz
Muslsn s |.1||L||m\.m..*,l\ U\.,n.'
—I—D! -16.270 dBm 1 17.06 dBm|

-20 dBlir. /'

A

2.445113533 GHz

il\

1

.
WU

-60 dBm

-70 dBm

-80 dBm

CF 2.437 GHz

Span 25.0 MHz

Mode: TX 11g channel 11

Offs 0.50 dB * RBW 100 kHz
*Att 20dB *VBW 300 kHz D1[1] 2.41 dB
Batt Ref 10.50 dBm SWT 2.5ms 16.417000000 MHz
Occ Bw 16.516966068 MHz
1Pk M1[1] -17.13 dBm
Max |9 dBm 2.453717000 GHz
T1[1] -17.13 dBm
=10-dBrD1 10,530 dBm .4 6567 GHz
Wl]l.la\lJ.hl.&Jllull.l"Wquﬁﬂqql ﬁ:‘_ﬁ“g dBm

¥ -16.530 dBm I 1

D
-20 dBlir. }}"

2.470333533 GHz

-30 dBli}H

Y

-50 dBm

b

-60 dBm

-70 dBm

-80 dBm

CF 2.462 GHz

Span 25.0 MHz
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Mode: TX 11n HT20 channel 1

®

Offs 0.50 dB * RBW 100 kHz
* Att 20 dB * VBW 300 kHz D1[1] 2.20 dB
Batt Ref 10.50 dBm SWT 5ms 17.623000000 MHz
Occ Bw  17.622754491 MHz
1Pk M1[1] -17.30 dBm
Max |9 dBm 2.403108000 GHz
T1[1] -17.05 dBm
| -10 dAn
D1 il 860 dBn 2.403P61677 GHz
Y T O Y U0 0 9 Y S8 1
—I— ¥ -16.860 dBm W 15.09 dBm
-20 dBm }H | 2.420784431 GHz
-30 dBm/ \(
_40 dBIII \
-50 dBn k
60 dBm :
-70 dBm
-80 dBm

CF 2.412 GHz

Span 27.0 MHz

Mode: TX 11n HT20 channel 6

Offs 0.50 dB * RBW 100 kHz
“ Att 20 dB * VBW 300 kHz D1[1] 1.80 dB
patt Ref 10.50 dBm SWT 5ms 17.623000000 MHz
occ Bw  17.676646707 MHz
1Pk M1[1] -16.81 dBm
Max |9 dBm 2.428162000 GHz
T1[1] -16.81 dBm
-=10-dBrpy ;280 4Bn 2.428161677 GHz
Lo llu ....Iluhﬂ.._m
L | oy i dij'lwW pegfyepine "““‘iL“"ﬁl?-lﬁ dBm
20 dBm—1t 2.4451138323 GHz
30 dBm \
_40 dBII) \
-50 dBr
u"mmﬁﬂ
-60 dBm
70 dBm
-80 dBm

CF 2.437 GHz

Span 27.0 MHz
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®

"

1Pk
Max
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Mode: TX 11n HT20 channel 11

Offs 0.50 dB * RBW 100 kHz
Att 20dB *VBW 300 kHz D1[1] 1.80 dB
Batt Ref 10.50 dBm SWT 5ms 17.623000000 MHz
Occ Bw  17.622754491 MHz
M1[1] -16.66 dBm
0 dBm 2.453162000 GHz
T1[1] -16.66 dBm
—~10-dBrD1 10 060 dBn 2.453¥61677 GHz
D@ffi‘é'_a'éa'bﬁé.';ﬁ“" Pl 14.86 dBm

-20 dBm J
-30 dBm

2.4?01'84431 GHz

/

\

-40 dBm

-50 dBny \l

-60 dBm MLWJ\M
-70 dBm

-80 dBm

CF 2.462 GHz

Span 27.0 MHz

"

1Pk
Max

Mode: TX 11n HT40 channel 3

Offs 0.50 dB * RBW 100 kHz
Att 20 dB * VBW 300 kHz D1[1] 0.17 dB
Batt Ref 10.50 dBm SWT 10ms 36.230000000 MHz
occ Bw 36.007984032 MHz
M1[1] -19.39 dBm
0 dBm 2.403890000 GHz
T1[1] -19.60 dBm
-10 dBm 2.403996008 GHz
el W;Ejzi.‘.’&BHL..I.MJ\Mm 19.88 dBm
=26dBm=—0DY -19.290 dBm L 2.440803992 GHz
-30 dBm J \g
'40 dBIII/ \\1
‘:';"::*V \h
-70 dBm
-80 dBm
CF 2.422 GHz Span 55.0 MHz
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Mode: TX 11n HT40 channel 6

®

Offs 0.50 dB * RBW 100 kHz
*Att 20dB *VBW 300 kHz D1[1] 0.73 dB
Batt Ref 10.50 dBm SWT 10ms 36.230000000 MHz
Occ Bw 36.007984032 MHz
1Pk M1[1] -20.63 dBm
Max |9 dBm 2.418890000 GHz
T1[1] -20.93 dBm
-10 dBm 2.418996008 GHz
1P e P T 320.06 B
| 26-dBm—D¥ -19.890 dBm L h 3992 GHz

|
el \

o e

-70 dBm

-80 dBm
CF 2.437 GHz Span 55.0 MHz

Mode: TX 11n HT40 channel 9
Offs 0.50 dB * RBW 100 kHz

“Att 20 dB * VBW 300 kHz D1[1] 0.71 dB
Patt Ref 10.50 dBm SWT 10ms 36.230000000 MHz
Occ Bw  36.007984032 MHz
1Pk M1[1] -19.76 dBm
Max |9 dBm 2.433890000 GHz
T1[1] -19.42 dBm
-10 dBm 2.433996008 GHz
B Nﬁ.f?._‘.’d?.u;mmwwﬁ 20.12 dBm
-26-dBrm=—DY -19.690 dBm L 2470803992 GHz

e ] \

-40 dBIIIf \
50 dBm

|

-70 dBm

-80 dBm

CF 2.452 GHz Span 55.0 MHz
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®

Batt

1Pk
Max

Page 70 of 92

BLE: channel 0

Offs 0.50 dB * RBW 100 kHz
At 20 dB * VBW 300 kHz D1[1] 0.37 dB
Ref 10.50 dBm SWT 2.5ms 712.600000000 kHz
Occ Bw 1.053892216 MHz
M1[1] -10.06 dBm
0 dBm oL a0am 2.401622800 GHz
B N 18] -16.77 dBm
[Ftodbm—D2 -9.710 dBmy T,  2.401467066 GHz
| T2[1] -17.26 dBm
-20 dBm 2.402520958 GHz
-30 dBm // \\
-40 dBm—~— /w\\
-60 dBm
-70 dBm
-80 dBm

CF 2.402 GHz

Span 3.0 MHz

"

Batt

1Pk
Max

BLE: channel 19

Offs 0.50 dB * RBW 100 kHz
Att 20 dB * VBW 300 kHz D1[1] 0.96 dB
Ref 10.50 dBm SWT 2.5ms 712.600000000 kHz
occ Bw 1.053892216 MHz
M1[1] -10.38 dBm
0 dBm 2.439616800 GHz
D1 -3.750 dBm—g == 1[];{1] -16.92 dBm
—-6-dBm—D2 -9.750 dBm 2.439467066 GHz
| }/ -17.09 dBm
-20 dBm

/

-30 dBm

T2[:]\T<

2.440520958 GHz

\

~/

L

1N

-40 dilll/
50 g I

i

-60 dBm

-70 dBm

-80 dBm

CF 2.44 GHz

Span 3.0 MHz
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®

"

Batt

1Pk
Max
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BLE: channel 39

Offs 0.50 dB * RBW 100 kHz
Att 20 dB * VBW 300 kHz D1[1] 0.13 dB
Ref 10.50 dBm SWT 2.5ms 712.600000000 kHz
occ Bw 1.053892216 MHz
M1[1] -9.97 dBm
0 dBm 2.479628700 GHz
D1 -3.790 dBm— === 1h] -16.89 dBm
—6-dBm—D2 -9.790 dgm T, 2:479467066 GHz
| T2[1] -17.19 dBm

-20 dBm

-30 dBm

/

2.480520958 GHz

\

/

\

-40 dBm

N

I Sy,
-60 dBm
-70 dBm
-80 dBm
CF 2.48 GHz Span 3.0 MHz
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12 Maximum Peak Output Power

Test Requirement: FCC CFR47 Part 15 Section 15.247
Test Method: KDB 558074 D01 DTS Meas Guidance v03r05 April 8, 2016

12.1 Test Procedure:

KDB 558074 D01 DTS Meas Guidance v03r05 April 8, 2016

section 9.1.1 (For BLE)

This procedure shall be used when the measurement instrument has available a resolution bandwidth
that is greater than the DTS bandwidth.

a)Set the RBW = DTS bandwidth.

b)SetVBW =3 RBW.

c)Set span = 3 x RBW

d)Sweep time = auto couple.

e)Detector = peak.

f)Trace mode = max hold.

g)Allow trace to fully stabilize.

h)Use peak marker function to determine the peak amplitude level.

section 9.1.2 (For WIFI)

This procedure may be used when the maximum available RBW of the measurement instrument is
less than the DTS bandwidth.

a)Set the RBW = 1 MHz.

b)Setthe VBW =3 RBW

c)Set the span = 1.5 x DTS bandwidth.

d)Detector = peak.

e)Sweep time = auto couple.

f)Trace mode = max hold.

g)Allow trace to fully stabilize.

h)Use the instrument’s band/channel power measurement function with the band limits set equal to the
DTS bandwidth edges (for some instruments, this may require a manual override to select peak
detector). If the instrument does not have a band power function, sum the spectrum levels (in linear

power units) at intervals equal to the RBW extending across the DTS bandwidth.

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn



Reference No.: WTS16S0960987-2E V1

12.2 Test Result:

Page 73 of 92

Test mode :TX 11b

Maximum Peak Output Power (dBm)

2412MHz 2437MHz 2462MHz
9.08 9.25 9.11
Limit: 1W/30dBm
Test mode :TX 11g
Maximum Peak Output Power (dBm)
2412MHz 2437MHz 2462MHz
9.48 9.12 9.05
Limit: TW/30dBm
Test mode :TX 11n HT20
Maximum Peak Output Power (dBm)
2412MHz 2437MHz 2462MHz
9.09 9.10 9.35
Limit: TW/30dBm
Test mode :TX 11n HT40
Maximum Peak Output Power (dBm)
2422MHz 2437MHz 2452MHz
9.42 9.09 9.21
Limit: 1W/30dBm
BLE
Maximum Peak Output Power (dBm)
2402MHz 2440MHz 2480MHz
-2.84 -2.82 -2.94

Limit: 1W/30dBm
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Mode: TX 11b channel 1
Offs 0.50 dB RBW 1 MHz
Att 20 dB VBW 3 MHz
Ref 10.50 dBm SWT 2.5ms

1Pk | g dem —_—
Max 4"——'_—- -——,\\

-1 m

=20 dBm

=30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.412 GHz Span 16.0 MHz

Tx Channel Standard: NONE

Bandwidth 10.060 MHz | Power

9.08 dBm

Mode: TX 11b channel 6

Offs 0.50 dB REW 1 MHz
Att 20dB VBW 3 MHz
Ref 10.50 dBm SWT 2.5ms

1Pk | g dBm L
Max "

-1 m

=20 dBm

=30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.437 GHz Span 16.0 MHz

Tx Channel Standard: NONE

Bandwidth 10.060 MHz | Power

9.25 dBm
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Mode: TX 11b channel 11
®
Offs 0.50 dB
Att 20 dB
Ref 10.50 dBm

REW 1 MHz
VBW 3 MHz
SWT 2.5ms

1Pk | g dem

Max ]

-1 m

=20 dBm

=30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.462 GHz

Span 16.0 MHz

Tx Channel Standard: NONE

Bandwidth 10.060 MHz | Power

9.11 dBm

Mode :TX 11g channel 1

1Pk
Max

Offs 0.50 dB
Att 20dB
Ref 10.50 dBm

REW 1 MHz
VBW 3 MHz
SWT 2.5ms

0 dBm

-10 dBm "‘H

-40/dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.412 GHz

Span 25.0 MHz

Tx Channel

Standard: NONE

Bandwidth

16.417 MHz | Power

9.48 dBm
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Mode :TX 11g channel 6

Offs 0.50 dB RBW 1 MHz
Att 20 dB VBW 3 MHz
Ref 10.50 dBm SWT 2.5ms
1Pk | g dem —
Max ,u‘f‘rf B 'l w\‘

-60 dBm
-70 dBm
-80 dBm
CF 2.437 GHz Span 25.0 MHz
Tx Channel Standard: NONE
Bandwidth 16.417 MHz | Power 9.12 dBm
Mode :TX 11g channel 11
Offs 0.50 dB RBW 1 MHz
Att 20 dB VBW 3 MHz
Ref 10.50 dBm SWT 2.5ns
1Pk [ dBm — - —
Max 1 Bases gt Mg
-10 dBr|n 2 a

-40 dB.|.. \' |

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.462 GHz Span 25.0 MHz
Tx Channel Standard: NONE
Bandwidth 16.417 MHz | Power 9.05 dBm
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Mode: TX 11n HT20 channel 1

Offs 0.50 dB RBW 1 MHz
Att 20 dB VBW 3 MHz
Ref 10.50 dBm SWT 2.5ms
1Pk | o dBm - -
Max Tl

-60 dBm
-70 dBm
-80 dBm
CF 2.412 GHz Span 27.0 MHz
Tx Channel Standard: NONE
Bandwidth 17.623 MHz | Power 9.09 dBm
Mode: TX 11n HT20 channel 6
Offs 0.50 dB RBW 1 MHz
Att 20 dB VBW 2 MHz
Ref 10.50 dBm SWT 2.5ms
1Pk | g dem — - - ,
Max e Bt )
-10 dBm / N

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.437 GHz Span 27.0 MHz
Tx Channel Standard: NONE
Bandwidth 17.623 MHz | Power 9.10 dBm
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Mode: TX 11n HT20 channel 11

Offs 0.50 dB
Att 20dB
Ref 10.50 dBm

REW 1 MHz
VBW 3 MHz
SWT 2.5ms

1Pk | g dem

Max

-60 dBm

-70 dBm

-80 dBm

CF 2.462 GHz

Span 27.0 MHz

Tx Channel

Standard: NONE

Bandwidth

17.623 MHz | Power

9.35 dBm

Mode: TX 11n HT40 channel 3

Offs 0.50 dB
Att 20dB
Ref 10.50 dBm

REW 1 MHz
VBW 3 MHz
SWT 2.5ms

1Pk | g dem

Max
-10 dBm

/-WWWM % o

=20 dBm /
=30 dBm

-40 dBnr

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.422 GHz

Span 55.0 MHz

Tx Channel

Standard: NONE

Bandwidth

36.240 MHz | Power

9.42 dBm
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Mode: TX 11n HT40 channel 6

®

Page 79 of 92

Offs 0.50 dB RBW 1 MHz
Att 20 dB VBW 2 MHz
Ref 10.50 dBm SWT 2.5ms
1Pk | g dem
Max A it
/-WMWMWIM, -
-10 dBm
20 dBmJ ,\
-30 dBm
WX e
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 2.437 GHz Span 55.0 MHz
Tx Channel Standard: NONE
Bandwidth 36.240 MHz | Power 9.09 dBm
Mode: TX 11n HT40 channel 9
Offs 0.50 dB RBW 1 MHz
Att 20 dB VBW 2 MHz
Ref 10.50 dBm SWT 2.5ms
1Pk | g dem
Max
| R A e M‘.\'LJ” ) e VS PR
-10 dBm—i ~
20 dBm/ \
-30 dBm \
-40 dBn {
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 2.452 GHz Span 55.0 MHz
Tx Channel Standard: NONE
Bandwidth 36.240 MHz | Power 9.21 dBm
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1Pk
Max

Offs 0.50 dB
Att 20dB
Ref 10.50 dBm
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BLE: channel 0

REW 1 MHz
VBW 3 MHz
SWT 2.5ms

M1[1]

-2.84 dBm
2.402215600 GHz

M1

0 dBm

1

L]

-\.__‘\-

<20 dBm

™~

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.402 GHz

Span 3.0 MHz

1Pk
Max

Offs 0.50 dB
Att 20dB
Ref 10.50 dBm

BLE: channel 19

REW 1 MHz
VBW 3 MHz
SWT 2.5ms

M1[1]

-2.82 dBm
2.440239500 GHz

M1

0 dBm

]

L=

-\__‘_‘\-

™~

<20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.44 GHz

Span 3.0 MHz
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®

1Pk
Max

Offs 0.50 dB
Att 20dB
Ref 10.50 dBm
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BLE: channel 39

REW 1 MHz
VBW 3 MHz
SWT 2.5ms

M1[1]

-2.94 dBm
2.479748500 GHz

M1

0 dBm

1

—

[

-10 dBm
tﬁfn/

]

™~

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.48 GHz

Span 3.0 MHz
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13

131

13.2

Power Spectral density

Test Requirement: FCC CFR47 Part 15 Section 15.247
Test Method: KDB 558074 D01 DTS Meas Guidance v03r05 April 8, 2016

Test Procedure:

KDB 558074 D01 DTS Meas Guidance v03r05 April 8, 2016 section 10.2

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port

to the spectrum.

2. Set the spectrum analyzer: RBW = 3kHz. VBW = 10kHz , Span = 1.5 times the DTS channel
bandwidth(6 dB bandwidth). Sweep = auto; Detector Function = Peak. Trace = Max hold.

3. Allow the trace to stabilize. Use the marker-delta function to determine the separation between the
peaks of the adjacent channels. The limit is specified in one of the subparagraphs of this Section
Submit this plot.

Test Result:
Test mode :TX 11b
Power Spectral (dBm per 3kHz)
2412MHz 2437MHz 2462MHz
-16.45 -16.67 -15.78
Limit: 8dBm per 3kHz
Test mode :TX 11g
Power Spectral (dBm per 3kHz)
2412MHz 2437MHz 2462MHz
-23 08 24 K4 -24 ?K
Limit: 8dBm per 3kHz
Test mode :TX 11n HT20
Power Spectral (dBm per 3kHz)
2412MHz 2437MHz 2462MHz
25 B4 26 47 24 78
Limit: 8dBm per 3kHz
Test mode :TX 11n HT40
Power Spectral (dBm per 3kHz)
2422MHz 2437MHz 2452MHz
-26.87 -28.43 -28.18
Limit: 8dBm per 3kHz

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn



Reference No.: WTS16S0960987-2E V1 Page 83 of 92

BLE
Power Spectral (dBm per 3kHz)
2402MHz 2440MHz 2480MHz
-18.71 -18.41 -18.57
Limit: 8dBm per 3kHz

Mode: TX 11b channel 1

Offs 0.50 dB RBW 3 kHz
Att 20 dB VBW 10 kHz M1[1] -16.45 dBm
Ref 10.50 dBm SWT 1.75s 2.411106000 GHz
1Pk
Max 0 dBm
-10 dBT'. M1
-20 dBm

WML st g
v N o

|
Wwﬁ VN

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.412 GHz Span 16.0 MHz
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Mode: TX 11b channel 6

Offs 0.50 dB RBW 3 kHz
Att 20dB VBW 10 kHz M1[1] -16.67 dBm
Ref 10.50 dBm SWT 1.75s 2.438788000 GHz
1Pk
Max |9 dBm
-10 dBm
i1
-20 dBm MR -“J‘WLM “"‘wa ;
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 2.437 GHz Span 16.0 MHz
Mode: TX 11b channel 11
Offs 0.50 dB RBW 3 kHz
Att 20dB VBW 10 kHz M1[1] -15.78 dBm
Ref 10.50 dBm SWT 1.75s 2.462990000 GHz
1Pk
Max |9 dBm
-10 dBr|n M
-20 dBm W it L gl bkl

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.462 GHz

Span 16.0 MHz
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Mode :TX 11g channel 1

®

Offs 0.50 dB RBW 3 kHz
Att 20 dB VBW 10 kHz M1[1] -23.98 dBm
Ref 10.50 dBm SWT 2.8s 2.412599000 GHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm M1

L T Mmmwmhwwmmum

] l.
-40 dBm—3} \1'\‘
-50 dBy u\
-60 dB|n
70 |
vl“"ﬂ; i Wit
-80 dBm

CF 2.412 GHz

Span 25.0 MHz

Mode :TX 11g channel 6

Offs 0.50 dB RBW 3 kHz
Att 20 dB VBW 10 kHz M1[1] -24.54 dBm
Ref 10.50 dBm SWT 2.8s 2.444485000 GHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm

T
r

30 C.BL AATIARIAN) *Wml oty i, n

Ik

|
-40 dB.|.. N‘/‘u

-50 dBW"
60 dBfn

|
N,
\1

i

-80 dBm

Wil

CF 2.437 GHz

Span 25.0 MHz
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Mode :TX 11g channel 11

®

Offs 0.50 dB
Att 20dB
Ref 10.50 dBm

REW 3 kHz
VBW 10 kHz
SWT 2.8s

M1[1]

-24.35 dBm
2.467589000 GHz

1Pk

Max 0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

sy

AR )

-50 dBm

-60 dB%lur
o

-80 dBm

Nl

CF 2.462 GHz

Span 25.0 MHz

Mode: TX 11n HT20 channel 1

Offs 0.50 dB RBW 3 kHz
Att 20 dB VBW 10 kHz M1[1] -25.54 dBm
Ref 10.50 dBm SWT 3s 2.416958000 GHz
1Pk
Max 0 dBm

.

M1

k]

CF 2.412 GHz

Span 27.0 MHz
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Mode: TX 11n HT20 channel 6

®

Offs 0.50 dB RBW 3 kHz
Att 20 dB VBW 10 kHz M1[1] -25.47 dBm
Ref 10.50 dBm SWT 3s 2.442335000 GHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm

-30 dBr|n MMMMWWM “Lﬂﬁf{.., MM il
Tt

-50 dB.|.. ; ql
-60 dB.|.. ’{ \4
i i

-80 dBm

CF 2.437 GHz

Span 27.0 MHz

Mode: TX 11n HT20 channel 11

Offs 0.50 dB RBW 3 kHz
Att 20 dB VBW 10 kHz M1[1] -24.78 dBm
Ref 10.50 dBm SWT 3s 2.466958000 GHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm i

—

an_ml wmmw

|

blapotjo

CF 2.462 GHz

Span 27.0 MHz
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Mode: TX 11n HT40 channel 3
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Offs 0.50 dB RBW 3 kHz

Att 20 dB VBW 10 kHz M1[1] -26.87 dBm

Ref 10.50 dBm SWT 6s 2.430780000 GHz
1Pk
Max 0 dBm

-10 dBm

-20 dBm

M1

-50 dBm

20 dBLWWW«
-40 dB|:||

i

-60 dBlllIr(
70 dBm)

it

-80 dBm

ol Il
W\"w

CF 2.422 GHz

Span 55.0 MHz

Offs 0.50 dB

Att 20dB

Ref 10.50 dBm

Mode: TX 11n HT40 channel 6

REW 3 kHz
VBW 10 kHz
SWT 6s

M1[1]

2.439200000 GHz

-28.43 dBm

LPk 0 dBm

Max

-10 dBm

-20 dBm

-30 dBm

M1

-40 dBm

-50 dBm r')’
-60 dBm

-70 dBI!I“;/
ey

-80 dBm

CF 2.437 GHz

Span 55.0 MHz
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Mode: TX 11n HT40 channel 9

Offs 0.50 dB RBW 3 kHz
Att 20 dB VBW 10 kHz M1[1] -28.18 dBm
Ref 10.50 dBm SWT 6s 2.461000000 GHz
1Pk
Max 0 dBm
-10 dBm
-20 dBm

| M1
-30 dBmW o Wmmwl
_40 dBI|II } \
-50 dB.|..

comh ] \

-70 dBin/ ‘L‘\
ks’ Y]

-80 dBm
CF 2.452 GHz Span 55.0 MHz
BLE: channel 0

Offs 0.50 dB RBW 3 kHz

Att 20dB VBW 10 kHz M1[1] -18.71 dBm

Ref 10.50 dBm SWT 330ms 2.401970100 GHz
1Pk
Max 0 dBm

-10 dBm

| M

-20 dBm NNM

-30 dBm nprm{‘m MW]NL

-40 dBm ]

-50 dB|:|| ‘Im ul’"\

T by,

=
=

v\!w

-80 dBm

CF 2.402 GHz Span 3.0 MHz
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BLE: channel 19

Offs 0.50 dB RBW 3 kHz

Att 20 dB VBW 10 kHz M1[1] -18.41 dBm

Ref 10.50 dBm SWT 330ns 2.439970100 GHz
1Pk
Max 0 dBm

-10 dBm

M

-20 dBm WH

-30 dBm n’,ﬂﬁ‘l‘n VL“!M]I%

-40 dBm 4 uh\

-50 dBm Jd\

H«JMM

4

L,
oy

-60 dB||||
|

-80 dBm

CF 2.44 GHz

Span 3.0 MHz

Offs 0.50 dB
Att 20dB
Ref 10.50 dBm

BLE: channel 39

REW 3 kHz
VBW 10 kHz
SWT 330ns

M1[1]

-18.57 dBm
2.479970100 GHz

LPk 0 dBm

Max

-10 dBm

-20 dBm

-30 dBm

-40 dBm

nm\lﬂ MMMMUL

-50 dBm

I

e |

! i

J'\IJu

-60 dB|||| i
<A m
|

-80 dBm

WW

CF 2.48 GHz

Span 3.0 MHz
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14 Antenna Requirement

According to the FCC Part 15 Paragraph 15.203, an intentional radiator shall be designed to ensure
that no antenna other than that furnished by the responsible party shall be used with the device. This

product has an integrated antenna fulfill the requirement of this section.
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15 RF Exposure

Remark: refer to SAR test report: WTS16S0960986E
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